
  

 

GUIDELINES AND GOOD PRACTICES FOR WATER 

TREATMENT RESIDUES HANDLING, DISPOSAL AND  

REUSE IN SOUTH AFRICA  

 

 

 

 

 

Report 

to the Water Research Commission 

 

by 

 

Simon Mokonyama, Megan Schalkwyk and Rachi Rajagopaul 

 

Umgeni Water 

 

 

 

WRC Report No.  TT 738/17 

 

December 2017 

 
 

 

 
  



  

 

Obtainable from: 

Water Research Commission 

Private Bag X03 

Gezina 0031 

South Africa 

orders@wrc.org.za or download from www.wrc.org.za 

 

Note to the reader 

This report is presented in 2 parts: 

• Part 1 – details the legislative framework and current practices and prospective management 

strategies for water treatment residues handling, disposal and reuse 
[...]
supplied from underground wells. As demand increased over the years, Rand Water began utilising the 

Vaal River System as its primary source of raw water. Today Rand Water treats basically all of its water at 

two water treatment plants situated in Vereeniging. Zuikerbosch is the largest water treatment plant 

operated by Rand Water.  

 Water treatment process description 

The nominal treatment capacity of this plant is 3 600 ML/d and all raw water is sourced from the Vaal Dam. 

Rand Water utilises a conventional treatment process that is somewhat unique in that lime and activated 

silica are the preferred coagulation chemicals. This treatment regime is favoured as it has certain water 

quality advantages, but polymeric coagulants are often employed when they are a more cost-effective 

option and the raw water quality permits such treatment. The coagulation chemicals are dosed before a 

unique spiral flocculation system, seen in Figure 4-1, for which Rand Water holds a patent. This system is 

said to enhance the coagulation and flocculation of the raw water thus increasing sedimentation efficiency. 

During the summer months, powered activated carbon may be dosed to remove algal metabolites such as 

geosmin and other undesirable compounds. Ferric chloride is often used on the dual sedimentation 

systems as a secondary coagulant before the sand filters. The sand filter backwash water is usually 

returned to the head of works. The flow diagram in Figure 4-2Figure 4-2 illustrates the process train for the 

Zuikerbosch water treatment works. 

 

 

 
Figure 4-1: Spiral flocculator (Source: Rand Water) 



 

35 

 

 

VAAL DAM

VAAL RIVER 
SYSTEM

DEPARTMENT 
OF WATER 

AFFAIRS

BARRAGE
IRRIGATION               23%

ESKOM & SASOL               12%

OTHER WATER BOARDS      9%

URBAN & INDUSTRIAL 4%

52 %

RAND WATER

SPIRAL
FLOCCULATOR

FILTER HOUSE

SEDIMENTATION TANKS

CARBON DIOXIDE

RESERVOIR

CHLORINE

MINES                      12%

TRANSNET         1%

OTHER CUSTOMERS    2%

LOCAL 
AUTHORITIES

DOSMESTIC 57%

INDUSTRY                 21%

COMMERCE               5%

AGRICULTURE 2%

EFFLUENT
13% BACK TO VAAL 

LIMPOPO

PANFONTEIN
DESLUDGING 

PLANT

SULPHURIC 
ACID

RECYCLE WATER

R
A

W
 W

A
TER

TUGELA

LESOTHO 48%

PAC
SLAKED

LIME
SODIUM
SILICATE

SLAKED 
LIME

85%

 
Figure 4-2: Zuikerbosch flow diagram (Source: Rand Water)



 

36 

 

  Water treatment residue treatment and disposal 

Rand Water has a robust treatment process which can deal with relatively large variations in source water 

quality. Current treatment challenges include increased biological pollution from semi-functional waste 

water treatment works and potential increases in salinity due to mining activity. Algal related problems are 

mainly restricted to the summer months, although no major incidents have been experienced in recent 

years. The main constituents of the Rand Water WTR are aluminosilicates, with lesser quantities of organic 

matter, calcium, magnesium and iron. The proportion of calcium carbonate in the WTR may increase 

significantly when most of the treatment systems employ hydrated lime as the primary coagulant. A high 

amount of WTR mass (15%–30%) is lost on ignition, which is mainly attributed to the organic matter and 

water content. WTR was originally pumped into disused underground coal mines, but challenges in this 

regard led to the temporary use of settling lagoons followed by the construction of the Panfontein WTR 

disposal site in 1993.  This site was progressively upgraded to comprise a total of 92 drying ponds. The 

WTR from the Zuikerbosch sedimentation tanks is removed at about 2% solids content and transported to 

a central sump, where it is dosed with lime to a pH between 10 and 12. All WTR produced at Rand Water 

is directed to this sump at the Zuikerbosch treatment plant, including that of the other treatment works in 

Vereeniging. The WTR is then pumped to the Panfontein site, which is located approximately 3 km away 

from Zuikerbosch. The Panfontein treatment train is illustrated in Figure 4-3.  

 

The WTR is thickened to approximately 16% - 20% m/v using an organic flocculant and high rate gravity 

thickeners.   The thickened residue is transported to the adjacent drying paddocks where it is sprayed onto 

the land using standard irrigation equipment. Panfontein treats about 500-600 tonnes of dry solids per day. 

The water recovered at Panfontein is returned to the canal supplying raw water to the Zuikerbosch 

treatment works. Twenty drying ponds were upgraded in 2014 at a cost of around R230 million, as the 

existing ponds were rapidly approaching capacity. Changes relating to the NEMWA legislation at the time 

meant that the upgraded ponds had to be lined with a 1.5 mm HDPE lining, along with other prescribed 

construction requirements. This increased the cost of the ponds and highlighted the need for a more viable 

WTR management option in the long term. Rand Water has enough land for more drying paddocks but the 

financial outlay is not feasible for this form of disposal/ storage to continue. 

 Water treatment residue reuse  

Rand Water is very proactive and has undertaken vigorous investigations into economic, environmentally 

friendly WTR reuse methods: 

• An international challenge has recently been sent out for a long term, sustainable management 

option for Rand Water’s WTR. 

• Dried residue with higher calcium carbonate content has been used as an aid in soil conditioning; 

this product cannot be registered as agricultural lime as agricultural lime requires ≥70% calcium 

carbonate by mass. The cost of adding calcium carbonate to the WTR increases the cost of the 

WTR reducing its competitiveness with products which are already on the market. 

• Pilot investigations relating to the manufacture of bricks, building blocks and cement yielded 

several viable options. However, logistical costs and in some cases process complexity rendered 

the proposals economically unfeasible at full scale. In addition, the variability in the composition of 

the WTR was detrimental to certain applications, for example the production of hot-fired bricks. 

• Studies on WTR for use in road construction, ceramic tiles and treating acid mine drainage showed 

that the WTR could be used for these applications. Once again, however, the transportation costs 

and additional processing costs limited the sustainability of these options. 



 

37 

 

BLENDING PLANT
SLUDGE THICKENING 

PLANT

DRYING BEDS

BUFFER DAM

ZUIKERBOSCH
RAW WATER

CANAL

ZUIKERBOSCH
FOREBAY

POLY PLANT

RAW SLUDGE
RAW SLUDGE

THICKENED
SLUDGE

RUNOFF WATER

RECOVERED
WATER

RAW 
WATER

RAW WATER

SUPERNATANTPOLYMER

MAKEUP WATER

SUPERNATANT

 
Figure 4-3: Panfontein flow diagram



 

38 

 

 Vaalkop Water Treatment Works, Magalies Water (Beestekraal, North West Province) 

 Site description 

Magalies Water is a bulk water supplier (water board) servicing parts of the North-West Province, Gauteng, 

Limpopo and Mpumalanga. Vaalkop Water Treatment Works belongs to Magalies Water. Vaalkop is 

located in Beestekraal near the Vaalkop Dam which is the work’s raw water source.  

 Water treatment process description 

The last upgrade which is identical to the last 3, adding 30 ML/d to the treatment capacity was completed 

in 2014, the layout of which is shown in Figure 4-4. During the past 44 years, Vaalkop has been upgraded 

4 times and is now a 240 ML/d plant. The plant was built in 1970 and started out with a capacity of 18 ML/d. 

The plant was upgraded in 1979 to treat 30 ML/d. By the year 2000 similar upgrades took place increasing 

the plant to 210 ML/d. The raw water entering Vaalkop treatment works is eutrophic and as such dissolved 

air flotation (DAF) is used as a solids removal process. What makes Vaalkop unique is that they use 

COCODAF, which is a DAF unit that sits on top of a sand filtration unit i.e. Flotation and filtration happen 

in one unit. Water treatment residue treatment and disposal 

Magalies Water operates in a mining environment; which impacts negatively on the quality of the raw water 

that is treated. The impacts on water treatment include: 

• Cost of raw water 

• Plant upgrades 

• Greater awareness on environmental impact and, 

• A more stringent legislative framework. 

 Water treatment residue treatment and disposal 

Magalies Water had to implement a WTR and backwash water management strategy (Figure 4-5). Many 

studies have been undertaken since 1988. The options explored were landfill, lagooning, and even a 

tailings dam. Due to the annual fluctuation of the WTR production from 0.05 ton/ML to 1 ton/ML 

conventional mechanical thickening methods proved too costly. A tailings dam would have meant that the 

land it was on would eventually be lost so lagooning became the only viable option. Vaalkop waterworks is 

situated on a large piece of land, making it possible in 1990 for two large settling ponds/ lagoons to be built 

to thicken the WTR. The water treatment residue was allowed to dry and was stored on the Vaalkop 

waterworks site. In 1999 the system was upgraded to its current state which consists of two bigger settling 

ponds. The WTR flows by gravity to the settling ponds, which have a 3-day retention time. Earth wall baffles 

are built into the lagoons to ensure plug flow. The supernatant flows through reeds to a pump station and 

is recycled to the head of works while the WTR builds up in the lagoon. Once the lagoon is full it is taken 

out of commission and left to dry. The dry WTR which resembles clay is removed, mixed with soil for ease 

of handling and stored on site. A diagram of the settling pond system is illustrated in the figure below. In 

2006 a characterisation of the WTR showed that it was non-hazardous implying that no lining was required 

under the settling ponds or the storage area. At the time, the Department of Water Affairs required that 

boreholes be sunk to monitor the water table under the settling ponds and WTR storage area. A study in 

2013 indicated that the Vaalkop WTR was classified hazardous mainly due to the decrease in raw water 

quality because of mining activities. High levels of iron, manganese, molybdenum and strontium have been 

detected in the raw water. Magalies Water was investigating options for a management strategy to ensure 

the safe cost effective and legal disposal or reuse of their WTR. 



 

39 

 

VAALKOP DAM
PUMP STATION

POWDERED
ACTIVATED 

CARBON
PRE-CHLORINATION

FERRIC 
CHLORIDE 
ADDITION

LIME
ADDITION

FLOCCULATION CHANNELS

DISSOLVED AIR FLOTATION

SLUDGE DAMS

POST-CHLORINATION
CLEAN WATER 

RESERVOIR

DISTRIBUTION 
RESERVOIRPUMP STATION

SLUDGE

MIXING UNIT

POLYMER 
ADDITION

BACKWASH WATER

AMMONIA

SEDIMENTATION 
BASIN

SLUDGE

POLYMER 
ADDITION

 

Figure 4-4: Vaalkop plants 3, 4 and 5 (Source: Magalies Water)



 

40 

 

 

 
Figure 4-5: Layout of WTR treatment system (Source: Magalies Water) 

 

 

 Amatola Water Board (Eastern Cape) 

 Site description 

Amatola Water operates medium sized water works that are near each other and the water treatment 

processes and WTR handling were all very similar; the case study incorporated the entire group of 

waterworks.  

 Water treatment process description 

The water treatment works run by Amatola Water are all conventional works consisting of coagulation, 

clarification and filtration (Figure 4-6). Nahoon and Laing water works are the exception as these plants 

also use dissolved air flotation after the clarification step.  

 

 Water treatment residue treatment and disposal 

As indicated in the waterworks flow diagram sludge ponds are used to dewater the WTR, where the 

supernatant is recovered and sent to the head of works while, the solids build up and are disposed on site 

every two years. The total cost of disposal for the water treatment works is R9 000 000 every two years. 

The disposal sites have flourishing plant and animal life. From observation, there were no significant 

adverse effects on the environment. Historical classification test data were not available during the time of 

the case study. 

 



 

41 

 

RAW WATER 
SUPPLY

COAGULANT ADDITION

SETTLING TANKS

FILTERS

CHLORINE CONTACT
CHAMBER FINAL RESERVOIR

PUMP STATION

SLUDGE PONDS

MIXING CHANNEL

RECYCLE

DISTRIBUTION OF 
FINAL WATER 

BACKWASH 
WATER

 
Figure 4-6: General diagram of Amatola water treatment works (Source: Amatola Water) 

 

 

 

 Riverton Water Treatment Works, Sol Plaatje Municipality (Kimberley, Northern Cape) 

 Site description 

Certain Municipalities do not contract out their bulk water services but manage water treatment plants 

themselves. One such Municipality is Sol Plaatje Municipality. The Riverton waterworks consists of two 

plants a few kilometres apart; the old plant, built in 1813 which was later upgraded to 50 ML/d and a new 

plant with a design capacity of 165 ML/d. 

 Water treatment process description 

The major cause of concern was high variability in turbidity. These two plants use conventional water 

treatment processes that include coagulation, clarification, filtration and disinfection. The treatment train of 

the old plant was more sophisticated than that of the new plant, as there was a coagulant mixing chamber 

downstream of the head of works and horizontal sedimentation basins precede the circular clarifiers. The 

clarifiers are manually desludged a few times a day when the automatic sludge removal system was not 

operating efficiently. Figure 4-7 shows the flow diagram of the old plant upgrades. 

 Water treatment residue treatment and disposal 

Analysis results of the WTR were not available. The water treatment plants require a lot of maintenance 

and more efficient operation. WTR disposal is currently not a priority. No tests, studies or upgrades of the 

WTR system are planned. 

 



 

42 

 

CLARIFIER X2

CLARIFIER X2

GRIT 
CHAMBER

GRIT
CHAMBER

MIXING 
CHAMBER

MIXING 
CHAMBER

BALANCING 
RESERVOIR 2.2 ML

BALANCING 
RESERVOIR 8.9 ML

FILTERS X12

VAAL RIVER

CHEMICAL FEED
 HOUSE

CHLORINE

AMMONIA

 
 

Figure 4-7: Flow diagrams of the old plant upgrades (Source: Sol Plaatje Municipality) 

 

 

 

 

 Biggarsberg Water Treatment Works, uThukela Water (Dundee, KwaZulu-Natal) 

 Site description 

This treatment works is located in Northern KwaZulu-Natal and operated by uThukela Water Board. 

 Water treatment process description 

The water treatment works’ process train is illustrated in  

Figure 4-8. The water treatment residue flows to sludge drying beds. The supernatant from the drying beds 

enters a sludge storage dam where further settling occurs. The overflow from the dam is tested and then 

allowed to overflow into the Mpati River. 

 



 

43 

 

Tayside or Buffalo River 

Rapid Gravity Filters 
x8

Poly Electrolyte 
Lime 

Clarifiers X4 

Lower and Upper 
Mpati Dam 

Sterkstrom

Verdruck 

To Upper 
Mpati Dam 

Reservoirs X5 

Chlorine 

To Dundee

To Glencoe 

Sludge 

Sludge Drying Beds 

Mpati River 

Drying Sludge 
to Land  

Balancing Tank 

 
Figure 4-8: Biggarsberg water treatment works 

 Water treatment residue treatment and disposal 

The study found that the WTR overflow from the settling ponds and storage dam was causing a WTR layer 

to develop along the river bed and there was a possibility that iron and manganese levels were becoming 

elevated where the WTR had settled.  The report prompted an upgrade of the drying beds and storage 

tanks which have since been completed. Heavy rains do still cause untreated WTR to overflow into the 

river and surrounding areas.  A solution is being investigated. 

 Durban Heights Water Treatment Works, Umgeni Water (Durban, KwaZulu-Natal) 

 Site description 

Durban Heights water treatment works is operated by Umgeni Water and services central areas in 

eThekwini. Umgeni water services, coastal KwaZulu-Natal, Pietermaritzburg, parts of Eastern Cape and 

Northern KwaZulu-Natal.   

 Water treatment process description 

Durban Heights has a design capacity of 615 ML/d and follows the treatment train shown in Figure 4-9 

below. Instead of the conventional circular clarifiers, Durban Heights utilises pulsation clarifiers.  Pulsation 

clarifiers utilise a vacuum system which is controlled to create pulses which keeps the sludge blanket 

suspended above the bottom of the clarifier. 

 



 

44 

 

CLARIFIERS X18

DISTRIBUTION
 CHAMBER

WASTE WATER
RECOVERY

SLUDGE DISPOSAL

RESERVOIRS X4

RAW WATER FROM 
NAGLE DAM

Cl2

POLYELECTROLYTE

LIME

POWDERED ACTIVATED
CARBON

CAUSTIC

RECYCLED
WATER

FILTERS X100

 
Figure 4-9: Durban Heights process flow diagram 

 

 Water treatment residue treatment and disposal 

The WTR from the clarifiers is collected and pumped to the sludge treatment plant. A process flow diagram 

of the sludge treatment plant is indicated in Figure 4-10. The water treatment residue is thickened and 

centrifuged.  The recovered water is sent to the water treatment plant’s head of works while the WTR is 

collected and disposed of at a municipal landfill site. The transportation and disposal of the WTR is 

contracted out; the cost of disposing WTR using municipal landfill was more than R724 000 in 2014 and is 

steadily increasing.  With the high cost and stringent legislation Umgeni Water is exploring other avenues 

of disposal that are environmentally friendly and economical.  The water treatment residue constituent of 

concern is manganese and barium. Although investigations into alternative disposal methods are currently 

underway, the focus is on reliable, efficient WTR dewatering technologies which have acceptable operating 

costs. A full-scale dewatering system will be purchased on completion of the study and installed on an 

Umgeni Water site.  The outcome of the testing results will determine whether or not to go ahead with 

implementation of the dewatering system company wide. 

 



 

45 

 

THICKENERS X2

SUPERNATANT
RECOVERY TANK

THICK SLUDGE 
TANKS X3

THIN SLUDGE 
TANKS X3

CENTRIFUGE X4

SLUDGE CAKE

POLYELECTROLYTE

POLYELECTROLYTE

 
Figure 4-10: Durban Heights WTR treatment process train 

 

 Midmar Water Treatment Works, Umgeni Water (Pietermaritzburg, KwaZulu-Natal) 

 Site description 

Midmar Water Treatment Works is owned by Umgeni water and outputs 250 ML/d of treated water.  It is in 

the process of being upgraded to 375 ML/d. The water works was built in 1996 and delivers water to areas 

in Pietermaritzburg, all the way to Kloof. 

 Water treatment process description 

Raw water abstracted from Midmar Dam is pre-treated with chlorine gas and bentonite. Coagulation uses 

a polymer dosed before an in-line static mixer, after which lime is added prior to the coagulated water 

entering four ultra-pulsator type clarifiers. Clarified water gravitates and splits into twelve rapid gravity sand 

filters. Disinfection of the filtered water is achieved using chlorination (Figure 4-11). Lime, poly and at times 

bentonite are dosed into the raw water pipeline which has an inline flash mixer. Lime is added to raise the 

pH of the raw water to about 8.2. After flocculation, the water enters a four-way splitter box, which evenly 

distributes the flocculated water into 4 ultra-pulsators. These pulsators have inclined plates, which assist 

with the settling out of heavier flocs, which are discharged to the sludge treatment plant. The clarified water 

from the pulsators are then directed to 12 rapid gravity Degremont V type filters, each having a maximum 

filtration rate of 6.2 m/h. Water collected from filter backwashing are directed to the Mill Falls backwash 

plant where it is clarified and filtered. 



 

46 

 

THIN SLUDGE
TANK

DISTRIBUTION 
TANK THIN SLUDGE

CENTRIFUGES X2

FILTERS X12 FILTRATION

RECOVERY 
TANK SETTLING BASINS X2

PULSATOR 
CLARIFIERS X4

IN-LINE 
MIXER

RAW WATER FROM
 MIDMAR DAM

BENTONITE

POLYELECTROLYTE

PRE-CHLORINE

LIME

INTERMEDIATE 
CHLORINE

POST-CHLORINE

RESERVOIRS

P-13

CAKE DISPOSAL

CENTRATE

SUPERNATANT

FILTERED WATER
TO RIVER

GRAVITY 
THICKENERS X2

MAIN PLANT

BACKWASH WATER TREATMENT (OLD MILL FALLS)

SLUDGE TREATMENT (OLD MILL FALLS)

 

Figure 4-11: Midmar water works process train



 

47 

 

 Water treatment residue treatment and disposal 

Filter backwash water and sludge from the clarifiers are treated at the sludge and backwash water 

treatment plant. The backwash water is recovered and allowed to flow by gravity to settling basins.  The 

settled backwash water is filtered and released into the Umgeni River.  The water treatment residue from 

this plant and the main plant is sent to the sludge treatment plant, where the WTR is thickened and 

centrifuged.  The thickener supernatant is filtered and released into the Umgeni River while the thickened 

sludge is used as a soil conditioner at a nearby farm owned by Umgeni Water. The greatest technical 

challenge with this method was to determine how to spread the WTR on to the Farm. The WTR was 

collected from the Midmar works, with a solid content of 24-28%, by tractor. Initially, air drying the WTR 

and spreading it as a powder was considered; this required a large laydown area as WTR dries 

incrementally more slowly as the outer layers dry. After some investigation, the best option for WTR 

application was to spread the WTR using a muck spreader.  This method discharged a thin layer of WTR 

in a 3 m wide band adjacent to the path of the vehicle. Many studies (both internal and external) have been 

undertaken on the Brookdale farm to determine the impact of the WTR application.  Two studies are part 

of the literature review for this project.  It was determined that WTR improved the soil water retention, 

hydraulic conductivity, increased aeration and the crop yield was unaffected.  Soil analysis in 2005 has 

shown that the WTR constituents have not polluted the soil or the water table.  The main constituent of 

concern for Midmar WTR has been Manganese. 

 

 DV Harris Water Treatment Works, Umgeni Water (Pietermaritzburg, KwaZulu-Natal) 

 Site description 

DV Harris Water Treatment Works was supplying potable water to Pietermaritzburg, since 1974, before 

Midmar Water Treatment works was built.  It was thought that once the Midmar works was built DV Harris 

would be decommissioned however due to the high-water demand DV Harris is still producing good quality 

potable water. 

 Water treatment process description and water treatment residue treatment and disposal 

The process treatment stream of DV Harris is illustrated in Figure 4-12. The water treatment residue 

produced by DV Harris Water Treatment Works is collected in a sludge holding tank which uses an air 

injection at the bottom of the tank to keep the solids suspended.  The WTR is then disposed of via the city 

sewer network.



 

48 

 

Clarifiers x 4

Sludge 
Holding
 Tank

Backwash 
Recovery 

Tank

Clear-Well x 4

Filter Water
 Chamber

Filters x 21

Flocculation
 Tank

DAF Filters x 4

DAF unit x 2

DAF Backwash
 Recovery Tank

Raw water
 inlet Chamber

Final water to 
distribution

DAF Backwash waterRecycle line

Sludge to Holding Tank

Backwash water 
Recycle line

R
a
w

 w
a
te

r 
to

 D
A
F
 p

a
n
t

Raw inlet

Sludge to Sewer

Poly

Pre-Cl2

Poly

Bentonite Lime

Intermediate 
Cl2 Post Cl2

Ammonia

Pre-Cl2

DAF Backwash 
Pump

Backwash 
Pums

Filtered Water From DAF

 
Figure 4-12: DV Harris Water treatment works 

 



 

49 

 

 Faure Water Treatment Works, City of Cape Town (Cape Town, Western Cape) 

 Site description 

The City of Cape Town is a Metropolis in the Western Cape Province. Faure Water Treatment Works is 

the largest water works in the Western Cape.  

 Water treatment process description 

Faure Water Treatment Works has a design capacity of 500 ML/d but is currently treating only 350 ML/d.   

Faure has two abstraction sources: Riversonderend and Palmiet Rivier. The raw water obtained from 

Palmiet has a high Ultraviolet absorbance as this water has high colour due to humic and fulvic acids. To 

treat the high colour ferric sulphate is the coagulant used (Figure 4-13). 

 Water treatment residue treatment and disposal 

The filter backwash water is pumped to the head of works while the WTR is thickened in two sludge tanks.  

The supernatant is pumped to the head of works while the thickened WTR is dewatered by centrifuge and 

made ready for transport.  In the past Faure was able to dispose of the WTR in a landfill for non-hazardous 

waste.  Recent analysis has revealed elevated levels of manganese, iron and aluminium which requires 

WTR disposal to a hazardous landfill.  Faure disposes WTR at an annual cost of R7 million, which includes 

both maintenance and hazardous disposal. A successful feasibility study was undertaken to determine the 

viability of coagulant recovery as ferric sulphate was the coagulant utilised. The project did not proceed as 

acceptable contract terms could not be agreed upon. Currently, the main avenue of investigation at Faure 

is dewatering.  A drier WTR will reduce the cost of transportation to the landfill site. 

 Summary of findings 

A summary of findings from site visits is shown in Table 4.1and Table 4 2 shows WTR management in 

other selected case studies, including details on the cost. From both Tables, the cost of WTR handling and 

disposal is not just dependant on the capacity of the water treatment works. The costs generally include 

licencing costs, transportation, chemical and disposal costs. Water treatment residue management costs 

are not considered part of potable water production and in most cases, contractors look after transportation 

and disposal. Utilities therefore are only aware of how much they pay out per contract. The breakdown of 

costs into operational costs such as power and chemical usage for WTR treatment is not easy as utilities 

tend to focus on the overall operational costs of the plant. Together with new regulations and the Guidelines 

for the Utilisation and Disposal of Water Treatment Residues (Helserman, 2009), a study done by Umgeni 

Water on 12 Water Treatment Plants within KwaZulu-Natal identified the following potential management 

options for its WTR (Umgeni Water, 2014):  

• Land application to agricultural land and forests 

• Land reclamation 

• On-site and off-site disposal 

• Discharge to a WWTP 

• Discharge to the source stream 

• Re-use in brick making and Portland cement 

 

 



 

50 

 

RECOVERY 
TANKS

CONDITIONING
TANKS

SEDIMENTATION
TANKS

FILTRATION

CHLORINATION

SLUDGE TANKS DEWATERING

RIVERSONDEREND
RIVER

PAC

LIME

FERRIC SULPHATE

LANDFILL

LIME

CHLORINE
CARBON
DIOXIDE

PALMIET 
RIVER

 
Figure 4-13: Faure process flow diagram (Source: City of Cape Town) 



 

51 

 

Plant 23 and Plant 20 on the table dispose of WTR in the same way and Plant 23 produces less WTR than 

Plant 20 but the cost of disposal is much higher for plant 20. The large difference in cost occurs as Plant 

20 is much further away from the disposal site than Plant 23, the main difference occurs because of 

transportation costs. Currently, both Plant 23 and Plant 20 are focussing on dewatering technologies to 

reduce the cost of WTR transportation.  

 

Plant 21 has more than double the capacity of Plant 24 and the WTR disposal method is the same; the 

WTR management costs are similar. On further investigation is was found that Plant 24 uses the WTR 

discharge tank as an overflow tank for other operations on the WTP, since the municipality is paid per 

volume of WTR discharged this increases the WTR treatment costs. Inefficient operational management 

and plant design can prove very costly at a waterworks. 

 

During the site visits and the correspondence with management of the water utilities it became apparent 

that few were aware that WTR is categorised as a waste, therefore its disposal and reuse is regulated by 

the National Environmental Management Waste Act No. 59 of 2008 as amended by National Environmental 

Management Laws Amendment Act 25 of 2014.  Some were even discharging in accordance with the 

sludge guidelines that were created for wastewater sludge. In many waterworks it was found that as little 

money as possible is spent on WTR management. The increasing cost of disposal is highlighting the need 

for WTR management. 

 

Some managers felt that as WTR comes from the raw water source and that it should not be considered 

hazardous understanding the effect of the impact of the load or concentration.  Many of the municipal run 

water treatment works are having trouble in producing compliant potable water so the matter of treating 

and managing waste is of very low priority. 

 

The case studies show that the cost of current WTR management strategies can become very high.  The 

managers of the case studies all stated that the cost of WTR treatment and disposal was the pivotal factor 

in their choice of management strategy. Dewatering equipment and transportation were the most expensive 

part of WTR management. 

 

WTR is being continuously generated and therefore cannot continue to be dumped; the status quo cannot 

remain the same. A few of the larger water utilities have highlighted WTR management as a risk and have 

engaged in research to find sustainable WTR management options. 

 

The site visits have shown that many of the disposal/ reuse options researched in the literature review are 

being utilised in South Africa. The common disposal method observed during the study was onsite disposal 

after settling ponds. Of the sample set only two water works were reusing the WTR; one for land application 

and one for soil conditioning, while the rest disposed.   

 



 

52 

 

Table 4-1: Overview of WTR disposal methods in selected case studies in South Africa 

 

Plant name 

Water 

Treatment 

Process 

WTR 

Generated  

Method of Disposal Advantage of Disposal Method Disadvantage of Disposal Method 

Zuikerbosch Water 

Treatment Works, 

Rand Water  

Conventional 500-600 t/d 

(as dry solids) 

Treatment at 

Panfontein (mainly 

thickening) then drying 

paddocks 

In line with current South African 

legislative and environmental 

requirements with the use of 

special liners and isolated land 

• High capital and 

operational costs 

• Requires large areas of 

land which may require 

rehabilitation for other uses 

Vaalkop Water 

Treatment Works, 

Magalies Water 

Conventional 

with 

COCODAF 

Up to 1 tDS/ 

ML treated 

Settling Ponds 

then  

Disposal on site 

• Low operational costs 

• No Transportation of WTR 

required 

• Only requires annual 

inspection and cleaning 

• Environmental Impact is 

unknown 

• Does not fulfil current 

South African legislative 

requirements as no liners 

or boreholes. 

• Requires large areas of 

land 

Amatola Water 

Board 

Conventional  Estimated at 

3.4 tDS/d 

Settling Ponds 

then disposal on site 

• Low operational costs 

• No Transportation of WTR 

required 

• Only requires annual 

inspection and cleaning 

• Environmental Impact is 

unknown 

• Does not fulfil Current 

South African legislative 

requirements - no liners or 

boreholes. 

• Disposed near water 

source. 

• High annual costs of WTR 

removal 



 

53 

 

 

Plant name 

Water 

Treatment 

Process 

WTR 

Generated  

Method of Disposal Advantage of Disposal Method Disadvantage of Disposal Method 

Riverton Water 

Treatment Works, 

Sol Plaatje 

Municipality 

Conventional  Estimated at 4 

ML/d at <1% 

solid content 

Disposal to source  • Low operational and capital 

costs 

• No Transportation of WTR  

• Environmental Impact is 

unknown 

• Does not fulfil Current 

South African legislative 

requirements  

Biggarsberg Water 

Treatment Works, 

uThukela Water 

Conventional  Estimated at 

0.9 tDS/d  

Drying beds then on-

site Disposal   

• Low operational costs 

• No Transportation of WTR 

required 

 

• Environmental Impact is 

unknown 

• Environmental risk due to 

overflow 

• Does not fulfil current 

South African legislative 

requirements  

Durban Heights 

Water Treatment 

Works, Umgeni 

Water 

Conventional  Estimated at 

10 tDS/d  

Centrifugation then 

disposal to landfill   

• In line with Environmental 

and Current South African 

Legislative requirements 

• High operational costs 

 

Midmar Water 

Treatment Works, 

Umgeni Water 

Conventional  Estimated at 

5.5 tDS/d  

Centrifugation then 

land application   

• Low Operating Cost as 

farmer collects WTR  

• Studies have shown no 

adverse effects to crops 

and land 

• Continuous analysis of 

environmental effects  

• Current South African 

legislative requirements – 

licencing  

DV Harris Water 

Treatment Works, 

Umgeni Water 

Conventional  Estimated at 

2.4 tDS/d  

Discharge to sewer   • No transportation or 

thickening of WTR 

required. 

• Cost is per volume 

discharged – paying for a 

lot of water (plant efficiency 



 

54 

 

 

Plant name 

Water 

Treatment 

Process 

WTR 

Generated  

Method of Disposal Advantage of Disposal Method Disadvantage of Disposal Method 

• In line with Current 

environmental and South 

African Legislative 

requirements 

• Dilution of waste water 

works influent as well as 

enhancing primary settling 

(Zhao, 2010) 

is paramount in cost 

reduction) 

• Increased load on 

municipal infrastructure and 

waste water works.  

Faure Water 

Treatment Works, 

City of Cape Town 

Conventional  Estimated at 

27 tDS/d  

Centrifugation then 

disposal to landfill   

• In line with environmental 

and current South African 

legislative requirements 

• High operational costs 

 

 

 

 



 

55 

 

Table 4-2: Summary of WTR management in selected case studies 

Name of Water 

Treatment Works 

Raw Water 

Source 

Design Flow 

(ML/d) 

Treatment Train Chemicals 

Used 

Average WTR 

Production (tDS/d) 

Average WTR Cost 

(R per annum) 

WTR Management & 

Disposal 

Plant 2  

Gauteng  

River  3890 Conventional Poly, Activated 

Silica, Lime 

500 R16 000 000 Thickening & Drying 

Paddocks 

Plant 4 

Western Cape 

River  350 Conventional CO2, Lime, 

Ferric Sulphate 

27 R7 000 000 Centrifuge & Hazardous 

Landfill  

Plant 5 

KwaZulu-Natal 

River  22 Conventional Poly, Lime 1 R10 300 Centrifuge and site 

Disposal 

Plant 8 

KwaZulu-Natal 

River  15 Conventional Poly, Lime 0.9 R1 300 000 Thickening & Drying Beds 

Plant 16 

Eastern Cape 

River  30 Coag – Floc – Sed 

– DAF – Filt - Dis 

Poly, Lime 1 R600 000 Thickening & Settling 

ponds 

Plant 14 

Eastern Cape 

Dam  18 Conventional Poly, Lime 1 R600 000 Thickening & Settling 

ponds 

Plant 15 

Eastern Cape 

Dam  40 Coag – Floc – Sed 

– DAFF - Dis 

Poly, Lime 1.4 R600 000 Thickening & Settling 

ponds 

Plant 19  

North West 

Dam  210 Coag – floc – Sed 

– DAFF - Dis 

Poly, Lime 1 R20 000 Settling Lagoons 

Plant 20 

KwaZulu-Natal 

Dam  615 Conventional Poly, Lime 9.7 R725 000 Thickening, Centrifuge & 

Landfill 

Plant 21 

KwaZulu-Natal 

Dam  350 Conventional Poly, Lime, 

KMnO4 (when 

required) 

5 R555 000 Thickening & Discharge to 

Sewer 

Plant 23 

KwaZulu-Natal 

Dam  

 

250 Conventional Poly, Lime 5.5 R360 000 Thickening, Centrifuge & 

Land Application 

Plant 24  

KwaZulu-Natal 

Dam  140 Conventional + 

DAF system 

Poly, Lime 2.4 R520 000 Discharge to Sewer 

Plant 25 

KwaZulu-Natal 

Dam  3.1 Conventional Poly, Lime, 

KMnO4  

0.6 R1000 On-site disposal 

Plant 28 

KwaZulu-Natal 

Dam  45 Conventional Poly, Lime 1.4 R3500 Thickening & on-site 

Disposal 



 

56 

 

 INTERNATIONAL CASE STUDY – NETHERLANDS 

 Background 

The Netherlands is a small country of 41526 km2 compared to South Africa’s 1219090 km2 and is less than 

half the size of Kwazulu-Natal (Table 4-3). The country has experienced similar concerns to South Africa 

when it comes to water treatment residue management. Twenty years ago, the Netherlands were dealing 

with the same WTR management issues as South Africa is currently dealing with. All of the WTR generated 

in the Netherlands before 1995 was disposed and currently more than 90% of all the WTR generated are 

reused.  

 

Table 4-3: Differences between South Africa and the Netherlands 

Netherlands South Africa 

Generates 170 000 tDS WTR / annum Rand water alone generates 183 000 tDS/ WTR 

/annum 

Raw water has low turbidity Raw water high turbidity due to clays and silt 

Small country & population (3% the size of South 

Africa) 

Large country & population 

Government Environmental Initiative 

Incentivising WTR use 

Waste Management Licences required for all 

uses other than disposal. 

Good research implementation strategies Difficulties implementing developments from 

research 

 

However, the innovative WTR management ideas implemented in the Netherlands are still relevant to 

South Africa. In the early 1990’s the Water Companies in the Netherlands, raised concern that with the 

increased generation of WTR and the increased cost of disposal; their WTR management strategies were 

unsustainable.  Water treatment residue was considered a waste and required licencing if alternative WTR 

management activities were chosen.   

 Innovative WTR Management System  

In 1995, the Water Boards came together and opened a separate business called Restoffenunie (RU) 

which means Residues/ Waste Union to find alternatives to landfilling. The business of producing potable 

water is very important and the Dutch Water Boards decided that because WTR management was a 

national problem, they would fund common resources to focus on the WTR management issues so that 

they could focus on their core business of producing potable water. The role of RU was to ensure WTR 

quality, search for WTR applications, mediate between clients (WTR users) and shareholders (Water 

Boards/ Companies), oversee WTR sale/ disposal logistics, ensure financial settlement and finalise all 

required documentation and permits.  The water companies (shareholders) paid for all the costs incurred 

by RU in accordance with their waste capacity and eligibility for reuse. Approximately 90% of the profit was 

paid back to the Water Boards while 10% was retained by RU. An illustration of the cash flow model is 

depicted in Figure 4-14. Restoffenunie has built up a substantial body of knowledge since its inception and 

acts as a knowledge centre for the shareholders. Collaboration and knowledge sharing is key to the 

sustained success of this management system.  By monitoring societal and political developments RU is 

able to exert timely influence for both its shareholders and clients on the legal and regulatory frameworks, 

which is vital in WTR reuse. 



 

57 

 

Shareholders Residuals’ buyers

Reststoffenunie
Planning, coordination, contract 

management and control

DISPOSAL
Services providers 

(contractors, processors and 
transporters)

90%

90%

Shareholders’ 
contribution

Disposal expenses

Acceptance expenses 
(residuals with negative value)

Earnings 
(residuals with positive value)

100%

100%

10%

Disposal expenses

10%

 
 

Figure 4-14: Restoffenunie cash flow model 

 

 Operating Strategy of Restoffenunie 

 Legislation 

Legislation did not allow for the sale or donation of WTR to a third party.  While performing research and 

creating market demand Restoffenunie simultaneously set out to lobby the government to convert the 

definition of WTR from waste to by-product.  They undertook testing to ensure the safety of the WTR and 

suitability for WTR to be used in different industries. Ten years later the European Waste Framework 

Directive and the Environmental Management Act created a legal framework to classify specific residues 
[...]
The similarities mentioned above indicate that the Dutch model can be applied in South Africa. 

-6000000

-5000000

-4000000

-3000000

-2000000

-1000000

0

1000000

2000000

2013 2014 2016 2017 2019 2020

co
st

s 
/ 

re
ve

n
u

e
s 

(P
h

p
/y

e
ar

)

php = Philippine Peso

Forecast: financial

net costs

revenues

costs



 

61 

 

 Collaboration between the main stakeholders in the water sector 

The idea of collaboration is very important in the Netherlands.  If water utilities work together towards a 

solution the process would move forward faster and more efficiently.  Only through collaboration was the 

Netherlands able to initiate a change in legislation.  Through collaboration comes standardisation which is 

attractive to industries who would want to use WTR as a raw material or product. 

 Research and Development 

South Africa is already aware of the importance of research & development but creating a mechanism or 

forum whereby research leads to implementation is where the Netherlands has excelled.  An example of 

this can be seen in the lime pellet production.  The process for lime pellet production requires a seed 

material for crystallisation. The Netherlands used an Australian sand product as seeding however; this 

decreased the purity of the lime pellet as a product. The market request to RU was that a pure pellet would 

be required. Research was undertaken in collaboration with DELFT University and WATERNET 

(Weesperkarspel WTP) which resulted in the development a method using lime as a seeding material.  This 

method has been taken forward and will be implemented on full scale water treatment plants.   

 Change of Mind-set 

The site visits have shown that many of the disposal/ reuse options researched in the literature review are 

being utilised in South Africa. The common disposal method observed during the study was onsite disposal 

after settling ponds. Of the sample set only two water works were reusing the WTR; one for land application 

and one for soil conditioning, while the rest disposed.  Experiences from international case studies indicate 

that strategic partnerships between local water service providers and water service authorities should be 

developed. This will ensure that the users and suppliers are aware of the other’s goals and concerns.  The 

Water Services Authorities will then be able to lobby national government with the water service providers 

speaking from a point of knowledge/ experience. 

 

When choosing a WTR management strategy, sustainability should be prioritised over cost as a criterion.  

If the South African water industry can show that WTR can be used over the long term as a raw material 

and help achieve South Africa’s environmental goals; the country can work towards making changes that 

would make these strategies cost effective and economically viable for all stakeholders. 

 

Finally, in South Africa there is a need to change thinking about WTR.  Water treatment residue is a not a 

waste issue; it should be considered in water treatment plant design and treated as a by-product.   In the 

Netherlands water utilities treat WTR as a value-added product and treat its production in the same way 

they look at the production of water.  Simple, practical modifications can create change, which in turn will 

create value. It might be worthwhile to investigate the feasibility of using a model similar to RU to create 

industry partners for re-use strategies and undertake research into a market for possible reuse products. 



 

62 

 

 

 

 

 

 

 

 

PART 2 
 

GUIDELINES AND GOOD PRACTICES FOR WATER 

TREATMENT RESIDUES HANDLING, DISPOSAL AND  

REUSE IN SOUTH AFRICA  



 

63 

 

  

 GUIDELINE OVERVIEW  
______________________________________________________________________________________ 

 

 NEED FOR THIS GUIDELINE 

During a survey of South African water treatment plants, it was found that plants have stock-piles of WTR and 

need short term practical methods of disposal other than landfill. This chapter elaborates on the South African 

water industry’s desire to ensure that WTR management is based on local best practice, providing safe 

disposal or reuse and achieving acceptable low social, cultural and environmental impacts. Best practice is as 

a way of doing things for a given water treatment plant at a given time. As such best practice principles and 

approaches should evolve to accommodate innovative solutions as and when they are developed.  The 

solution for WTR management is not “one-size fits all” as it involves managing each potential risk with the best 

available technology appropriate to the circumstances. This is influenced by local climatic, geographic and 

environmental conditions as well as legislation pertaining to management and disposal of the residue. This 

knowledge can be used to examine other drinking water residue management planning strategies, cost 

considerations (capital and operating), program delivery approaches, issues and challenges, and opportunities 

for improvement to one’s WTR management system. 

 OBJECTIVES OF THE GUIDELINE 

The intention of this guideline is to provide a strategic framework and not a detailed discussion on disposal 

options, but rather to provide sufficient information to assist with the decision-making process. 

 INTENDED USERS 

• Water Service providers and Water Service Authorities – who are required to effectively implement, 

manage, operate and monitor a WTR management strategy. 

• Water Engineers – to serve as a baseline for the development of improved treatment methods, 

disposal options and monitoring protocols that will assist the water industry to improve. 

• Regulatory authorities – to assess compliance in applicable cases such as land reclamation and 

agricultural use. 

• The guideline focuses on the management options which are applicable to the South African 

conditions. 

• Landfill site owners/operators – to manage the WTR accepted on the site and the criteria for WTR 

acceptance.  



 

64 

 

 GUIDANCE ON CHARACTERIZATION OF WATER 

TREATMENT RESIDUES 
______________________________________________________________________________________ 

 INTRODUCTION 

The objective for undertaking the WTR characterisation is to: 

• Investigate how raw water and treatment chemicals contribute to the composition of WTR. 

• Determine the national trend of prevailing WTR constituents of concern, in accordance with current 

legislation. 

 ESTIMATING THE QUANTITY OF WATER TREATMENT RESIDUES GENERATED 

 Models for estimating WTR production 

The amount of WTR generated can be predicted using many estimation models that considers the plant inflow 

rate and dosed chemical concentrations, and other models are based on the raw water constituents. These 

are briefly explained below. 

 Individual WTR estimation from alum and iron coagulants 

The amount of residue generated from Alum and Iron coagulation can be estimated by the following equations 

(Davis, 2010) . 

 Ms = Q ×  (0.44Al +  TSS +  M) …………………………………………………………………… (Eq 1) 

Ms = Q × (2.9Fe +  TSS +  M)………………………………………………………………...…… (Eq 2) 

 

Where Ms = mass of dry WTR produced, kg/d 

Q = plant flow, ML /d 

Al = alum dose, mg/L 

Fe = iron dose in mg/L expressed as mg/L of Fe 

TSS = total suspended solids in raw water, mg/L 

M = miscellaneous chemical additions such as clay, polymer, and carbon, mg/L 

Table 6-1 shows the contribution factors of some of the chemicals determined experimentally (gram of 

additional WTR suspended solids for each gram of chemical added) (Van Duuren , 1997). For example, 1 g of 

FeCl3 added to the raw water contributes to 0.65 g of suspended solids in the WTR. 

 

Table 6-1: Estimation of the contribution factors of different chemicals  

Coagulant Factor 

Alum 0.922 

Ferric chloride 0.65 

Ferric sulphate 0.54 

Polyelectrolyte 1 

Bentonite 1 

Powdered Activated Carbon 1 

 

 



 

65 

 

 WTR estimation based on Dissolved Organic Carbon Removal 

This approach involves estimating WTR production by calculating the expected solids using (AWWA, 2011). 

 

WTR Generated (kg/d)  =  Q × (TSS +  0.44 ∗  Alum +  2.9 ∗  Fe +  A +  DOCr) ……... (Eq 3) 

 

Where:  TSS = total suspended solids in the raw water (mg/L) (TSS method described in Appendix B) 

 Q = Flow rate ML/d 

 Alum = Aluminium dose as mg/l 17.1 per cent Al2O3 

 Fe = mg/L of Fe3+ added 

             DOCr = Dissolved organic carbon removed. 

 A = Polymeric coagulant, Bentonite, lime chemicals (mg/L) 

 WTR estimation based on clarifier underflow 

According to the (AWWARF, 1996) water treatment residue volumes from sedimentation basins were 

estimated to be 0.1 to 3 percent of the plant raw water flow.  The American Water Works Association (AWWA, 

2011) estimated the WTR volume to be approximately 0.6 percent.  

 WTR estimation based on raw water treated (Bourgeois, et al., 2004) 

Daily WTR Production (tDS/d) = [0.03 to 0.1] *Raw water treated (ML/d) ………………….….. (Eq 4)    

 WTR estimation based on multiple parameters 

A method by USEPA (1996), uses multiple parameters to estimate WTR. Table 6-2 illustrates the impact of 

chemical dose on the quantity of solids that results from different contaminants and chemicals used during the 

treatment process. 

 

Table 6-2: Impact of chemical dose on volume of residue produced (USEPA, 1996) 

Parameter Units Typical Solids Production (mg/L TSS) 

Algae  count/mL 0.0003 

True Colour TCU 0.033 

Polymer mg/L polymer 1 

PACl mg/L as PACl 0.27 

Ferric Coagulants mg/L as Iron 2.9 

Alum mg/L as Al2(SO4)3-.14H2O 0.33 – 0.44 

Turbidity  NTU 1 - 2 

Lime Softening 

 

mg/L as Mg2+ removed 

mg/L as Ca2+ removed 

2.6 

2 

Iron  

 

mg/L Iron 1.9 (using oxygen, chlorine or chlorine dioxide) 

2.43 (using KMnO4) 

Manganese mg/L Manganese 1.58 (using oxygen, chlorine or chlorine dioxide) 

2.64 (using KMnO4) 

Example: 1 count/mL of algae will generate 0.0003 mg/L TSS;  

                  1 NTU will generate 1-2 mg/L TSS and 

                  1 mg/L as PACl will generate 0.27 of mg/L TSS 

 

 



 

66 

 

 Validation of WTR production models 

 Selection of plants 

To illustrate the application of various legislation and other criteria for WTR characterisation a sample set 

consisting of 15 plants was used. In total, there are over 600 water treatment plants in South Africa, ranging 

in size from 2 ML/d to 3000 ML/d. The sample set comprised of 15 water treatment plants, which represent 

about 3.6% of the total plants in the country. Only the larger more accessible plants were included in the 

survey. These plants comprised of those operated by the larger water boards in South Africa (Figure 6-1).  

Data on most of the smaller plants were non-existent, incomplete or not updated. Data from the 2014 national 

blue drop list shows that 86% of the water treatment plants in South Africa are managed by the local 

municipalities while the sample set contains only 20% municipal run water treatment plants. Nationally only 

14% of WTP are run by water boards but this 14% produce 43% of the water consumed in South Africa.  

 

 

 
Figure 6-1: Comparison of management between sample set and blue drop list plants  

 

 

 

 

The sample set of treatment plants selected indicate that 53% of the treatment plants had a design capacity 

above 50 ML/d and 47% had a capacity below 50 ML/d. However, for comparison purposes the 2014 blue 

drop list (BDS) was also analysed (Figure 6-2). From a total of 387 plants 91% of the plants were below 50ML/d 

and only 9% above 50 ML/d. Figure 6-2 also indicates that the sample set of visited treatment plants was 

evenly distributed in terms of capacity but not representational of the national WTP as most plants are below 

50 ML/d.  

 

80%

20%

14%

86%

Water Board Municipality

P
er

ce
n

ta
ge

 o
f 

W
at

er
 T

re
at

m
en

t 
P

la
n

ts

Sample Set

Blue drop



 

67 

 

 

Figure 6-2: Comparison of sample set and blue drop list plant design capacity 

 

 

 Calculation of WTR production 

An exercise was undertaken to estimate the WTR production of water treatment plants in South Africa. Where 

the required data was available, WTR production by each plant was estimated based on the dissolved organic 

carbon removal approach (Eq. 3 - refer to Section 6.2.1.2). Table 6-3 shows a comparison between some of 

the calculated WTR production and the average daily WTR production values obtained for the various water 

treatment plants (WTP) that made relevant process data available. 

 

Table 6-3: WTR Estimation 

WTP No Calculated WTR Generation  

(dry ton/day) 

Actual WTR Generation  

(dry ton/day) 

5 1.9 1 

20 14.7 9.7 

21 1.5 5 

23 4.8 5.5 

24 3.8 2.4 

28 3.2 1.4 

 

 

 

Figure 6-3 shows a correlation of coefficient R2 of 0.893 between the measured and calculated WTR. This 

method depends on the accuracy of the plant process data and may be regarded as a reasonable 

approximation as is evidenced from the correlation co-efficient. The time at which the measurement is taken 

is also important as WTR generation fluctuates depending on the season and raw water. The coagulant dosage 

used in the calculation was an average value.  Variations in coagulant dose may have also contributed to the 

relative inaccuracy.  

 

47%
53%

91%

9%

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

2 -50 ML/d >50 ML/d

P
e

rc
en

ta
ge

 o
f 

W
at

e
r 

Tr
ea

tm
en

t 
P

la
n

ts

Plant Size

Sample Set

BDS Data



 

68 

 

 

Figure 6-3: WTR generation model correlation 

 

 Estimating national WTR production 

In 1997, the global WTR generation in 1997 was estimated to be 10 000 tDS/day (Dharmappa , et al., 1997), 

relative to a world population in 1997 of 5.862 billion (World Bank). In 2005, Hughes et al. (2005) estimated 

that 405 000 tDS/annum WTR was generated nationally with the assumption that data collected represent two 

thirds of the treatment facilities in South Africa.  

 

Currently (in 2016), the national WTR generation capacity was estimated as 300 000-ton dry solids (tDS) per 

day annum. This average was estimated by assuming that the treatment plants are operating at full capacity 

using an AWWA assumption of 5% (v/v) (Bourgeois et al., 2004, AWWA, 2011) of the incoming raw water 

which is converted into WTR. For example, a 50 ML/d plant will produce 2.5 ton of WTR per day. In addition, 

the estimation of WTR on a national scale was made using the following assumptions: 

• Solids comprise 5% of the raw water flow.  This is the midpoint of the range (1–10%) postulated by 

Bourgeois et al., (2004) (refer to Section 6.2.1.4 above). 

• 387 WTP in South Africa with capacities greater than 2 ML/d (from 2014 Blue Drop List)  

 

The discrepancy between the current estimation and the WRC report by (Hughes , et al., 2005) indicates that 

more accurate data is required to get a good estimate of WTR generated nationally. The estimated value is 

expected to increase considering the numerous plant upgrades and new water treatment plants that have been 

commissioned. The current global WTR production was estimated at 12400 dry tonnes/day (4 526 000 

tDS/annum) relative to a world population of 7.256 billion. This was based on the estimate that WTR dry mass 

production in the USA was more than 1 000 000 tDS/year (assuming a solids content of 10%) (AWWARF, 

1996). South Africa then produces about 1/16 of the world’s WTR.  

 

A comparison of the actual WTR produced and the estimated national average in Figure 6-4 indicates that 

about 71% of the national WTR is handled at one site, which is generated by two plants operated by Rand 

Water at the Panfontein disposal facility. During a one-year period about 183 000 tons of residue is handled 

at this facility alone. The 15 treatment plants selected for the validation exercise represent about 3.6% of the 